SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 2 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sy ) = [ spectrum o
Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit ¢heck Limit fheck
-1 ddRR—FPURIONS | INE_ARS _10 défe—fPLRIOUS | INE_ARS
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20 dBm 20 dBm
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40ds -40 dB
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-60 d "E0 B
-70 dBm 70 dBm
-80 dBm -80 dBm
-90 dBm -390 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 807.47376 MHz -53.87 dBm -40.87 dB 30.000 MHz 1.000 GHz 1.000 MHz 906.68416 MHz -53.41 dBm -a0.41 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.63349 GHz -52.66 dBm -39.66 dB 1.000 GHz 1.640 GHz 1.000 MHz 1.83559 GHz -54.45 dBm -41.45 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.43445 GHz -51.33 dBm -38.33 dB 1.920 GHz 3.000 GHz 1.000 MHz 2.43949 GHz -50.66 dBm -37.66 dB
3.000 GHz 9,000 GHz 1.000 MHz 6.06692 GHz -48.36 dBm -35.36 dB 3.000 GHz 9,000 GHz 1.000 MHz 3.74219 GHz -41.76 d8m -28.76 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.69439 GHz -47.87 dBm -34.87 dB 9.000 GHz 13.000 GHz 1.000 MHz 1190039 GHz -48.00 dBm -35.00 dB
13.000 GHz 19.500 GHz 1.000 MHz 17.03944 GHz -45.14 dBm -32.14 dB 13.000 GHz 19.500 GHz 1.000 MHz 17.06044 GHz -45.07 dBm -32.07 dB
L i ] - L J1 ]
Data: 18.APR.2025 Date: 1B.APR.2025 13:49:1
Highest Channel / QPSK
Spectrum | Iu%n
Ref Level 0.00 dBm Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
10 dd SPURIOUS ) INE_ABS PARS
| SPURIOUS_LINE_¢
-20 dBm
=30 dBm
-40 dBm
e B, it el
S0 dErn—‘ v R NP S il h
-60 dBm
-70 dBm
-80 dBm
-90 dem
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up RBW Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 087,15392 MHz -53.77 dBm -40.77 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.71175 GHz -54.74 dBm -41.74 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.43553 GHz -51.98 dBm -38.98 dB
3.000 GHz 9.000 GHz 1.000 MHz 65.99742 GHz -48.17 dBm -35.17 db
9.000 GHz 13,000 GHz 1.000 MHz 11.93638 GHz -47.99 dBm -34.99 db
13,000 GHz 19,500 GHz | 1,000 MHz 17.05294 GHz -45.09 dBm -32.09 db
Date- 18 APR 2025  13:50:10
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saronas. FCC RF Test Report

Report No. : FG402401B

Frequency Stability

Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0033
40 Normal Voltage 0.0026
30 Normal Voltage 0.0039
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0041
0 Normal Voltage 0.0037

-10 Normal Voltage 0.0029 PASS
-20 Normal Voltage 0.0035
-30 Normal Voltage 0.0025
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0024
20 Minimum Voltage 0.0019

Note:

1. Normal Voltage = 12 V. ; Minimum Voltage =10.8 V. ; Maximum Voltage = 13.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCCID : 2BL79-A922
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saronas. FCC RF Test Report

Report No. : FG402401B

LTE Band 26

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size Full RB Full RB Result
Middle CH 5.48 6.43 PASS
LTE Band 26 / 15MHz
Middle Channel / Full RB/ QPSK
30 dB AQT 2 ms & RBW 20 MHz
E-O }
o ‘|
i e
)i [T
Sporton International Inc. (Kunshan) Page Number : A37 of AB6

TEL : +86-512-57900158
FCCID : 2BL79-A922




s=aranas. FCC RF Test Report Report No. : FG402401B

Middle Channel / Full RB/ 16QAM

Spectrum

=
RefLavel 24.60 dam  Offset +.60 dB
Att 30 dB_AQT 2ms & RBW 20 MHz

0.01

cF 836.5 MHz

Mean Py + 20.00 dB
Complementary Cumulative Distribution Function

samples: 130000
lean Peak |  crest | 10% | 104 | 0a% | 0019 |
Trace 1 [ 15.13 dém | 25.41 dém 7.26 db 2.84 d8 5.19 d8 .43 db 6.53 db

JL ] (]

Date: 19.APR.2025 15:53:25
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saronas. FCC RF Test Report

Report No. : FG402401B

26dB

Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

14.24

14.45

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.73

9.85

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.89

4.82

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

3.04

3.04

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.27

1.27

Spectrum o Spectrum o
Ref Level 24.60 dBm  Offset 4.60 0B & RBW 300 kHz Ref Level 24 60 dbm  Offset 460 dB & RBW 300 kHz
o Att S0dE SWT 126ps @ VBW 1MHz  Mode Auto FFT o At S0CE SWT 12645 @ VBW  1MHZz  Mode Autc FFT
SGL Count 100/100 SGL Count 100/100
[0 17k Max [@ 17k Max
20 dBm _ Mi[1] 13.01 dBém) 20 dem—J Mi[1] 14.88 dBm)
7 895.1810 MHz v 884.3120 MHz
10 dBm OB 26.00 dB 10 dBm P AN AL 1 B, s 26.00 dB
b T T Bw Ly 14236000000 MHz - I a o B 14.446000000 MHz
| L
| / L
-tod o ¥ -10dl 7 +
| [ \
-20 dem—t 5 -20 dBm—t b
- FEA e o Sy R (P WL
e pree P nd T b . ., e S,
e — Ty
40 dem—t -40 dim—t
50 d -50 d
-60 dBm—t -60 dBm—t
Fod 70 di
CF 836.5 MHz 1001 pts Span 30.0 MHz CF B836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 i B35, 161 MHz 13.91 dém gk down 14,236 MHz ML 1 §34.312 MHz 14.88 dém gk down 14,446 MHz
T1 1 829,427 MHz -13.52 dBm nde 26.00 d& T 1 820,277 MHz -10.82 dém nde 26.00 d&
T2 1 543,663 MHz -12.43 dBm Q factar 56.7 T2 1 §43.723 MHz -10.33 dém Q factar 57.8
UHNNRRRED e UHNNRRRED e
Date: 19.APR 2025 15:52.17 Date: 19 APR2025 155239
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 26

Middle Channel / 10MHz /

QPSK Middle Channel /

10MHz / 16QAM

rum - -
Ref Level 24.60 dom  Offset +.60 db @ RBW 300 kHz RefLevel 24.60 dbm  Offset =60 db e RBW 300 kHz
o At 30dE SWT 1264 @ VBW  1MHz  Mode Auto FET I Att 30de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
P Mi[1] 15.32 dBm . Mi[1] 14.31 dBm
0 dom 0 dam: -
2048 - 885.9410 MHz 20 da ; 884.1820 MHz
P P o R e T A 2 ¢ e P AT g .
10 dBm o (0 [ S 26.00 dB 10 dBm _ Ay AT B 26.00 dB
B 9.790000000 MHz / Bw \ 9.850000000 MHz
0 dBm f Q factor \ a5.9 0 dém fj Q factor 4 a84.7
| rf Yo
i ELY! 4 v
4 / \
! L
Vo sy
[ g
40 -40
50 d -50 di
60 d -60
o d 70 di
CF 836.5 MHz 1001 pts Span 20.0 MHz CF B836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 35,841 MHZ 15.32 dém gk down 9,73 MHz [ 1 63+4.162 MHz 14.31 dBm gk down 9,85 MHz
T1 1 831,585 MHz -10.29 dBm nde 26.00 d& T 1 831.605 MHz -11.35 dém nde 26.00 d&
T2 1 841,315 MHz -11.27 dBm Q factar 853 T2 1 §41.455 MHz -12.11 dém Q factar 84.7
n 1 il 1
L JL J - L JL J -

Date: 19.APR.2025 15:40:47

DCate: 19.APR.2025 15.41.08

LTE Band 26

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

rum
Ref Level 24.60 dom  Offset +.60 db @ RBW 100 kHz Ref Level 24.60 dom  Offset +.60 db @ RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30de SWT  19ps @ VBW 300 kHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
2t COTEY] 14.33 dBm o M1l E
20 dem " £§37.72000 MHz 20 dem L §37.17900 MHz
s pot RS 2 « 0 z «
10 dBm =V o e AR 26.00 dB) 10 dem . S ’ N, 26.00 dB)
By 4885000000 MHz i 4.815000000 MHz
a dBmr Q factor 171.5 a dBmr J' Q factor \ 173.9)
|
’ ’ 18] 12
-1od -1od +
/
-20 : -20 1
- nS g \
e L e AV h R LT ~ - o e £~
ol - i, fiom FAPL [ 2
40 40
50 d 50 d
60 d 60 d
=70 df =70 df
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 37,728 MHz 12.33 dém gk down 4,865 MHz 2 1 B37,179 MHz 13.95 dém gk down 4,615 MHz
T1 1 834,022 MHz -11.60 dBm nde 26.00 d& T1 1 834,002 MHz -11.76 dBm nde 26.00 d&
T2 1 533,908 MHz -11.95 dBm Q factar 1715 T2 1 533,908 MHz -12.06 dBm Q factar 1738
i ' i '
L JL J - L JL J -
Date: 19.APR 2025 16:05:16 Date: 19.APR 2025 16:05:38

LTE Band 26

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

E]

E]

pectrum ctrum
Ref Level 24.60 dom  Offset +.60 db @ RBW 100 kHz RefLevel 24.60 dbm  Offset =60 db e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT e Att 300E SWT 19 ps w VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
P N1 15.03 dBm . Mi[1] 14.37 dBm
20 dém- + 20 dém: o
P SN §37.10540 MHz ; §35.52300 MHz
P (o P e, . e N e - .
10 dem i 26.00 dp| 10 dam Chety e 26.00 dp|
7 B 3.099000000 MHz 7 B \ 3.099000000 MHz
a dBmr " Q factor 275.5 0 dBrm Q factor 274.9
T4 1z
-10d 2 ¥ -10d
/ \
/
20 d o = 20
AN i P W e
a0 d -0 d
40 -40
50 d -50 di
60 d -60
o d 70 di
CF 836.5 MHz 1001 pts Span 6.0 MHz CF B836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | ion Result
2 1 37,1054 MHz 15.93 dém gk down 3,033 MHz [ 1 635.523 MHz 14.37 dbm gk down 3,033 MHz
T1 1 8340715 MHz -10.50 dBm nde 26.00 d& T 1 834.0805 MHz -11.32 dém nde 26.00 d&
T2 1 £33,0105 MHz -10.06 dBm Q factar 275.5 T2 1 §38.0285 MHz -11.40 dBm Q factar 274.9
i ' i '
L JL J - L JL J -

Date! 19.APR 2025 16.07-06

Cate: 19 APR 2025 16.06.45

LTE Band 26

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

Spectrum s Spectrum
Ref Level 24.60 dom  Offset +.60 db @ RBW 30 kHz RefLevel 24.60 dm  Offset =60 db = RBW 30 kHz
o Att 30dE SWT 632ps @ VBW 100kHz  Mode Auto FET I Att 30de SWT 63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@17k Max
P Mi[1] 14.58 dBm) . Mi[1] 13.85 dBm)
20 dém- T 20 dém:
F‘ §36.53920 MHz B §36.53960 MHz
10 dBm 'r'"‘ NS g e S A AT, Vi, 26.00 dB 10 dBm /M e 1 26.00 dB
B \ 1.272700000 MHz Bw 1.269900000 MHz
o dBm , Qfactor 657.3 o dBm Q factor 658.7)
- /
Y
-1od ;‘/ -10d T).
£ / M
-20 vé - -20 E <
Y. NV Ve VLN e s Ve
40 df -40
50 d 50 db
60 d -60
o d 70 di
CF 836.5 MHz 1001 pts Span 2.8 MHz CF B836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | Y-value | Function | Function Result
2 1 36,5392 MHz 12.58 dBm gk down L2727 MHz [ 1 636.5336 MHz 13.85 dém gk down 12659 MHz
T1 1 835 8622 MHz -11.20 dBm nde 26.00 d& T 1 35,8504 MHz -12.01 dém nde 26.00 d&
T2 1 537,135 MHz -11.61 dBm Q factar 657.3 T2 1 837.1294 MHz -12.20 dém Q factar 656.7
n 1 il 1
L JL J - L JL J -
Date: 19.APR 2025 16:08:13 Date: 19 APR.2025 16.08.35

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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s=aranas. FCC RF Test Report Report No. : FG402401B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 15MHz
Mod. QPSK 16QAM
Middle CH 13.40 13.37
BW 10MHz
Mod. QPSK 16QAM
Middle CH 8.95 8.99
BW 5MHz
Mod. QPSK 16QAM
Middle CH 4.50 4.51
BW 3MHz
Mod. QPSK 16QAM
Middle CH 2.73 2.73
BW 1.4MHz
Mod. QPSK 16QAM
Middle CH 1.09 1.10
BW CH26790
Mod. QPSK 16QAM
High CH 13.43 13.43
Sporton International Inc. (Kunshan) Page Number : A42 of AB6
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 26

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 19.APR.2025 15:51:33

o) o)
Ref Level 24.60 dom  Offset +.60 db @ RBW 300 kHz RefLevel 24.60 dbm  Offset =60 db e RBW 300 kHz
o At 0dE SWT 126ps @ VBW 1MHz  Mode Auto FFT o Att S0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
P M1 14.33 dBm . M1 13.06 dBm
20 dém—r T 20 dém— T
- s 835.5410 MHz I 838.5380 MHz
s 1 i o pogpuy 13.396603397 MHz 158 | PR PN IO, 1Y R 13966633367 Mz
/ A
0 dem—t 4 + 0 dem—t j 4
10 d |‘ 1 -10 di f |
‘ f [
20 -20 !
7 f —
R P e e PR [ N T
WT iV Y o] I VA Y Y '
40 -40
50 d -50 di
60 d -60
o d 70 di
CF 836.5 MHz 1001 pts Span 30.0 MHz CF B836.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 35,541 MHzZ 12.34 dem [ 1 §38.538 MHz 13.96 dBm
T1 1 820, 7567 MHz 8.99 dBm Oce Bw 13306603397 MHz T 1 820.8167 MHz 8.02 dém Oce Bw 13. 366633367 MHZ
T2 1 $43,1533 MHz 7.57 dBm T2 1 §43.1633 MHz 7.23 dém
I il I
L JL J L JL J -

Date: 19.APR.2025 15,51:55

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Ref Level 24.60 dam  Offset +.60 dB e RBW 300 kHz

Er &

Ref Level 24.60 dam  Offset +.60 dB e RBW 300 kHz

Date: 19.APR.2025 15:40:03

o Att 30dE SWT 1264 @ VBW  1MHz  Mode Auto FET o Att 30dE SWT 1264 @ VBW  1MHz  Mode Auto FET
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 17k Max
20 dBm- L MI1] 16.59 dBm) 20 demr Mi[1] 14.59 dBm)
2048 887.8590 MHz 2048 886.1400 MHz
— " 951 MHZ THV rmomm, A TR, T2 a9 091 MHZ
0 ds : . 8.951048951 MH 0 ds ¥ Coneufh, —12 8.991008991 MH
/ (
0dem 0dem
-1od -1od
-20 vi -20
e \ IR A A
= “30d
40 40
50 d 50 d
-60 o -60 df
=70 df =70 df
CF 836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 637,859 MHZ 16.59 dBm 2 1 636, 14 MHz 12,53 dem
T1 1 8310845 MHz 10.21 dém Oce Bw B.051048051 MHz T1 1 832 0045 MHz 7.92 dBm Oce Bw £.001008991 MHz
T2 1 £40,9356 MHz 8.69 dBm T2 1 $40,9955 MHz 7.95 dém
I I
L JL J - L JL J -

Date: 19.APR.2025 15:40:25

LTE Band 26

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date! 19.APR 2025 16.04:55

pectrum 2 ctrum 2
Ref Level 24.60 dom  Offset +.60 db @ RBW 100 kHz RefLevel 24.60 dbm  Offset =60 db e RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300 kHz  Mode Auto FET I Att 30de SWT  18ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@17k Max
P Mi[1] 13.55 dBm) . Mi[1] 13.23 dBm|
20 dém—r T 20 dém—
"l §37.15000 MHz " ) §34.32200 MHz
0 ds T?L P e s AN PR B e 1495504496 MHzZ 10 QPN P\t 0 2O PN 1.505494505 MHz
0 dem—t / 0 dém T
/ \
-1od 7 -10di T
20d [ 20 \
el N S phend™
40 -40
50 d -50 di
-60 d -60
o d 70 di
CF 836.5 MHz 1001 pts Span 10.0 MHz CF B836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | ion Result |
2 1 §37, 159 MHZ 13.55 dbm [ 1 63+4.322 Mz 13.23 dbm
T1 1 83426224 MHz 7.91 dBm Oce Bw 4.405504496 MHz T 1 834.24226 MHz 8.44 dBm Oce Bw 4.5DS4D4E0E MHz
T2 1 53875774 MHz 8.53 dBm T2 1 638.74775 MHz 8.80 dém
I I
L JL J L JL J -

DCate: 19 APR 2025 16.06.00

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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SPORTON LAB.

FCC RF Test Report Report No. : FG402401B

LTE Band 26

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

o o
Ref Level 24.60 dom  Offset +.60 db @ RBW 100 kHz RefLevel 24.60 dbm  Offset =60 db e RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300 kHz  Mode Auto FET I Att 30de SWT  18ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@17k Max
P Mi[1] 15.37 dBm) . Mi[1] 15.30 dBm
20 dém- 4 20 dém— s
N - §35.53500 MHz Y §36.03850 MHz
[ e ] 2,732 a3 MHZ L VA P — 2727272727 MHz
10 B B ¥ 2.733266733 MH 1048 S et B 2.727272727 MH
0dem + 0 dém
\ \
-10d -
\ \
-20 | 4
e o A, — ) 2
et e - \ Y
and
40 -40
50 d -50 di
60 d -60
o d 70 di
CF 836.5 MHz 1001 pts Span 6.0 MHz CF B836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 35,535 MHZ 15.37 dbm [ 1 636.0385 MHz 15,39 dém
T1 1 B35, 13036 MHz 10.05 dém Oce Bw 2.733066733 MHz T 1 B35.13337 MHz 8.96 dBm Oce Bw 2.727272727 MHz
T2 1 537 57263 MHz 9.11 dBm T2 1 637.86064 MHz 9.76 dBm
I I
L JL J L JL J -

Date: 19.APR.2025 16:07:28 DCate: 19.APR.2025 16.06.23

LTE Band 26

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

Ref Level 24.60 dom  Offset +.60 db @ RBW 30 kHz RefLevel 24.60 dm  Offset =60 db = RBW 30 kHz
o At 30dE SWT 632ps @ VBW 100kHz  Mode Auto FFT e Att 300E SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
P M1l 14.66 dBm . M1 13.85 dBm
20 dBm. ' 20 dém
"y 836.73220 MHz R 836.51960 MHz
1068 - A \,»’Lf\‘t\'huﬂh‘-\/‘—L 1.088111888 MHz 10 dB: X T by Jaro X T 1.099300699 MHz
[
0dem 0 dém o
-1od -10 <
/ \ \
20 -20
a0 - Tk = N L
G ONRYANE SV, s S 58 dernd] et S
40 -40
50 d -50 di
60 d -60
o d 70 di
CF 836.5 MHz 1001 pts Span 2.8 MHz CF B836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | n Result |
2 1 36, 7322 MHz 12.66 dem [ 1 636.5196 MHz 13.85 dém
T1 1 B35 06014 MHZ 8.54 dBm Oce Bw 1.0BE111888 MHz T 1 B35.05455 MHz 8.05 dém Oce Bw 1.008300699 MHz
T2 1 537.04625 MHz 6.77 dBm T2 1 637.05385 MHz 4.74 dBm
I il I
L JL J - L JL J -

Date: 19.APR.2025 16:07:51 DCate: 19.APR.2025 16,0857

Highest Channel / CH26790/ QPSK Highest Channel / CH26790/ 16QAM

ectrum
Ref Level 2460 dém Offset 4.60 dB & RBW 300 kHz Ref Level 24.60 dém  Offset 4.60 dB & RBW 300 kHz
j& At 30dB  SWT 12.6 ps & VBW 1MHz Mode Auto FFT o At 30dB  SWT 12,6 ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max [@ 1Pk Max
20 dom mMi[1] 15.66 dBm) 20 dBm N mi[1]
19,1450 MHz
10 d8 L BB A 13.426573427 MHz 10 da S W N T Y 13.426573427 MHz
f
0 dam T 0 dem i
] \
10 i \ 10 ¥
/ y \
I \ \
-20 oy T -20 T
Py \ - AA ™A
v | P Ytk o v
40 di -40 df
50 df -50 df
60 df -60 df
70 df =70 df
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value Y-value |__Function | Function Result
M1 1 819,145 MHz 15.68 dBm M1 1 218,545 MHz 14.75 dBm
T1 1 B17 2867 MH2 9.96 dam 0ce Bw 13.426573427 MHz T1 1 817 3167 MHz 8.58 dam 0ce Bw 13.426573427 MHz
T2 1 830,7133 MHz 9.61 dBm T2 1 830,7433 MHz 9.93 dBm
il ) ] il ) ]
Sporton International Inc. (Kunshan) Page Number 1 A44 of AB6

TEL : +86-512-57900158
FCCID : 2BL79-A922



SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 19.APR.2025 14:48'52

N o
Spectrum | (=)|[spectrum ) ¥
Ref Level 24.60 dbm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 avgPwr
— 55 | SPURJRHE OHBEKABS_ PABS

20 dliH““" ¢heck PABS N 2 asth =

Line _BPURIOUS_| INE_ABS PABS /\ Line _ m/ﬂfl‘-usf INE_ABS_| PARS
10 dBm 10 dgm f \
0 de { \t dBm ]
-10 dem -10ds !
-20 dBm \x -20d 7
v ﬂ ﬂzﬂv :
-40 dBm 40 dpr
50 dem ) ]"m..l’ M{: \ »

P— 7 N ——

-60 dBm g pom—— = -60 d|
-70 dBm -70 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit

815.000 MHz 823.000 MHz 100.000 kHz §22,95604 MHz -48.39 dBm -35.39 d& 847.000 MHz 849,000 MHz 100.000 kHz 848,78322 MHz 19.83 dém -10.17 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -24.37 dBm -11.37 dB 540,000 MHz 850,000 MHz 20.000 kHz 549.00050 MHz -25.53 dbm -12.53 dB

824.000 MHz 826,000 MHz 100.000 kHz £24.25874 MHz 20.69 dBm -9.31 d& 850,000 MHz 860,000 MHz 100.000 kHz 950,00500 MHz -43,39 dBm -36.39 dB

T
] [ )il ] ]

Date: 19.APR 2025 14:56.50

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

um ﬂé}‘ Spectrum u%"
Ref Level 24.60 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr R
20 glsffit ¢ heck PAES _guFlEJ“i}#‘vﬁmyEL#Ba_ \JA‘:.‘I
Line _$PURIOUS_| INE_ABS PASS Line _§PURIDUS_LINE_ABS_| PARS
10 dBm P ¥ 10 djﬂ""%\
ods i’ \ 0 d8 I ‘
-10 dém: ,/ \ -10d T
SPURIGUE IVE A% f \ 1 1
-20 dBm J =204d |
30 dem v it .\.\~
/,J‘-»..,,..“r-«*,_n . b
-40 dem 7 40 dBm
L I
-50 dBm - -50 de
P
]
0 dB =l d -
- m — 60
-70 dem -70 dBm:
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 822,39660 MHz -34.09 dBm -21.09 d& 847,000 MHz 949,000 MHz 100.000 kHz 948,26175 MHz 12,28 dim -17.72 dB
823.000 MHz 824,000 MHz 20.000 kHz 823,99850 MHz -30.21 dBm -17.21 de £42.000 MHz 850.000 MHz 20.000 kHz 542.00050 MHz -31.32 dBm -18.32 dB
824.000 MHz 826.000 MHz 100.000 kHz 824 44056 MHz 12.42 dBm -17.58 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.59441 MHz -36.60 dBm 23.60 dB
g —— —_—
Il - ( 1 J

Date: 19.,APR.2025 14:53.35

Date: 19.APR 2025 15:01:42

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number 1 A45 of A86




SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 19, APR.2025 14:50:27

Date: 19.APR 2025 14:58:33

Ny m
pectrum (=)|[spectrum ) =
Ref Level 24.50 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvgPwr @1 fvgpur i
20 gbimit Gheck PAES ,‘tjggmmﬂuyguat PABS
Line _bPURIOUS_JINE_ABS paks /‘\ Line _$PL II-U:L INE_ABS | PARS
10 dBm \ 10 dém ! T
a3 { ! dBr r &
-10 dém L‘ -10ds
-20 dém 1‘\ -20dl
-30 dBm ‘jf\w -30 GIU \
-40 dBm / i '\L N:':«?,. ¥ \
-50 dam — -L/ Pamp X B '\ S
w"‘_—‘ A—‘“"“*-l_
-60 dBm &0 dl =3
-70 d8m -70 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz || [ Start 847.0 MHz 3003 pts Stop B60.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | aLimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz §22,98002 MHz -49.60 dBm -36.60 dB 847.000 MHz 849,000 MHz 100.000 kHz 848,76523 MHz 18.91 dém -11.09 dB
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -25.69 dBm -12.65 dB 549,000 MHz 550,000 MHz 20.000 khz 540.00050 MHz 25,00 dBm ~12.00 dB
824.000 MHz 526,000 MHz 100,000 kHz 524.25075 MHz 19.05 dém -10.95 dB 850,000 MHz 860,000 MHz 100.000 kHz 550.00500 MHz 51,00 dBm -38.00 dB
] J ]
( )i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

< ~trum Spectrum u%"
Ref Level 24.60 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr R
20 uhiﬁl)\ll Gheck PAES _gjggmﬁmygk;m_ paks
Line _kPURIOUS_|INE_ABS PAES Line _ FIIRII‘JIJS_ INE_ABS_] PARS
10 dBm . 10 der -\\
ode / \ 0 dem \
-10 derm i !
SPURIOUS_LINE_ABS J 1
-20 dBm ’ |
-30 dBm 7 L‘_‘
-a0 dem XT""M 20 den T
#/ -"I
50 dam — g 50 dB
-60 dBm e &0d n
B I— S—
-70 dBm -70 dBm:
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz -33.89 dBm -20.89 dB 847,000 MHz 949,000 MHz 100.000 kHz 948,00799 MHz 11,41 dim -18.59 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -31.00 dBm -18.00 d& 649,000 MHz 850.000 MHz 20.000 kHz 542.00150 MHz -31.42 dBm -168.42 dB
824.000 MHz 826.000 MHz 100.000 kHz §25.08192 MHz 11.46 dBm -18.54 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.00500 MHz -35.82 dBm -22.82 dB
!
1 v [ Jjd ] t (]

Date: 19.APR.20256 14:52.01

Date: 19.APR 2025 15:00.08

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number 1 A46 of AB6




SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

N o
pectrum (=)|[spectrum ) =
Ref Level 24.60 dBm  Offset 4.60 dB Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100

@1 AvgPwr @1 fvgpur i
20 dbifut Gheck PAES ,‘tjggmmﬂuyguat “A_‘:‘_?
Bine EPURIOUS LINE ABS PaES /'\ Line _$PURIOUS/} INE_ABS | PARS
10 dBm i | 10 dém [ \
0de | dBm f )
-10 dém \ -10ds
SFURTOUS LTNE_7B¢ [ ]
-20 dBm t \
AR \
-40 dem “I‘lel L ] \ \\
-50 dBm = -2 ud .\j\
=
-60 dBm — -60 di
-70 dBm -70 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | aLimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz §22,96404 MHz -48.40 dBm -35.40 d& 846,000 MHz 849,000 MHz 100.000 kHz 848.76474 MHz 19.95 dém -10.05 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -23.00 dBm -10.00 d& 549,000 MHz 550,000 MHz 30.000 kHz 540.00050 MHz 22,35 dBm ~0.35 dB
824.000 MHz 527,000 MHz 100.000 kHz 824.27123 MHz 19.90 dBm -10.10 dB 850,000 MHz 860,000 MHz 100.000 kHz 550.00500 MHz -47.54 dim -34.54 dB
] J ]
( )i )

Date: 19.APR.2025 15:04:12

Date: 19.APR 2025 151219

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

< ~trum Spectrum u%"
Ref Level 24.60 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr R
20 uhiﬁl)\ll Gheck PAES _gjggmﬁmygk;m_ paks
Line _$PURIOUS_| INE_ABS, PASS Line _§PURIOUS_LINE_ABS_| PARS
10 dBm
10 dBm
ode dem \
-10 dam I/ \ -10 de i
SPURIOUS_LINE_ABS J 1
-20 dBm J -20d l
-30 dBm “_,J -30 dem:
-40 dem e -40 dBrr
-50 dBm = -50 de
B
-60 dBm -60 df
-70 dBm -70 dBm:
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit || Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 821,66933 MHz -30.35 dBm -17.35 d& B46.000 MHz 849,000 MHz 100.000 kHz 546,05754 MHz .15 dBm -21.81 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99750 MHz -28.70 dBm -16.70 d& 549,000 MHz 850.000 MHz 30.000 kHz 545.00050 MHz -20.68 dBm ~16.66 dB
824.000 MHz 827.000 MHz 100.000 kHz 824.37013 MHz 38.24 dBm -21.76 d& 850.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -32.70 dém -19.70 dB
!
1 v [ Jjd ] t (]

Date: 19.APR.2025 15.08:55

Date: 19.APR 2025 15:17.03

1 A47 of AB6

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Date: 19.APR.2025 150546

o
Spectrum | (=)|[spectrum ) =
Ref Level 24.50 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 fvgpur i
20 dbifut Gheck PAES ,‘tjggmmﬂuyguat “A_‘:‘_?
Bine EPURIOUS LINE ABS PaES f\ Line _ mmmusf INE_ABS_] PARS
f
10 dBm j l 10 dém I \
ode \ dem T \
-10 dém -10ds J
ORI e e I
-20 dBm 20d } {
-0 dom f\\ A ab dam—+
AT/ RO AR
-40 dem T f ! T - dem T
N | AT
-50 dBm AN -50 T
-60 dBm Zaa 60d
-70 dBm -70 dem:
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSiﬂ'I‘g ‘ | | ‘ Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz §22,98002 MHz -49.81 dBm -36.81 d& 846,000 MHz 849,000 MHz 100.000 kHz 848,78871 MHz 18.52 dém -11.48 dB
823.000 MHz 824,000 MHz 30.000 kHz 82399750 MHz -23.83 dBm -10.83 dB 549,000 MHz 550,000 MHz 30.000 kHz 540,00150 MHz ~23.87 dBm ~10.87 dB
824.000 MHz 527,000 MHz 100.000 kHz 824.26224 MHz 18.82 dBm -11.18 dB 850,000 MHz 860,000 MHz 100.000 kHz 550.00500 MHz 49,32 dim -36.32 dB
v —_—
] [ )il ] ]

Date: 19.APR 2025 15:13.53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

< ~trum Spectrum u%"
Ref Level 24.60 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr R
20 uhiﬁl)\ll Gheck PAES _gjggmﬁmygk;m_ paks
Line _$PURIOUS_| INE_ABS, PASS Line _§PURIOUS_LINE_ABS_| PARS
10 dBm — 10 dBm .
Vv
/ ol o \
-10 dam l’ \ -10 de T
SPURIOUS_LINE_ABS | |
-20 dBm [ 20d ]
-30 dBm -30 dem:
4 ,»-f —’_"L—u""] \N\I“—““\-h
-40 dBm 40 dem
e [,
o "
-50 dBm s -50 de
P— N \"\\
ot -
1
-70 dBm -70 dBm:
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit || Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 822,87612 MHz -31.90 dBm -18.50 d& B46.000 MHz 849,000 MHz 100.000 kHz 547.64086 MHz 7.43 dbm -22.57 dB
823.000 MHz 824,000 MHz 30.000 kHz 823.99850 MHz -30.75 dBm -17.75 dg 549,000 MHz 850.000 MHz 30.000 kHz 542.00050 MHz -31.02 dBm -16.02 dB
824.000 MHz 827.000 MHz 100.000 kHz 824 89760 MHz 7.18 dBrm -22.82 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.01499 MHz -33.68 dBm -20.68 dB
!
1 v [ Jjd ] t (]

Date: 19.APR.2025 15.07.21

Date: 19.APR 2025 15:15:27

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number : A48 of AB6



SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 19.APR.2025 151932

Date: 19.APR 2025 15:26.50

o
Spectrum | (=)|[spectrum ) =
Ref Level 24.50 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr i
20 dbifut Gheck PAES ,‘tjggmmﬂuyguat PASS
Line _EPURIOUS_| INE_ABS PAES I”\ Line _§PURIOUS_| mrJ\nT} PARS
10 dBm 10 dém ’
i ]
-10 dBm: ! k -10ds it
SPURIGUE IVE A% 1 I [}
-20 dém ? z\u d /* \
-30 dBm | n dam i
e AR T
-s0d -
I =4 TR NG /f\
d \
A ——T" 0
-70 dem:
Start 815.0 MHz 3003 pts Stop 820.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSiﬂ'I‘g ‘ | | ‘ Spurious Emissions
Range Low Range Up RBW Freguency Powier Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz §22,21279 MHz -48.44 dBm -36.44 d& 844,000 MHz 849,000 MHz 100.000 kHz 848.68781 MHz 19.50 dém -10.50 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -22.80 dBm -9.80 d& 549,000 MHz 550,000 MHz 50.000 kHz 540,00150 MHz ~23.15 dBm ~10.15 dB
824.000 MHz 829,000 MHz 100.000 kHz 82433716 MHz 20.04 dBm -9.96 dB 850,000 MHz 860,000 MHz 100.000 kHz 950,80420 MHz -43,89 dBm -36.89 dB
] J ]
( Il ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ctrum Spectrum L
Ref Level 24.60 dBm  Offset 4.60 d8 Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 fvgPur -
20 uhiﬁl)\ll Gheck PASS _gjggmnmmygk;m_ paks

[ine _BPURIOUS_| INE_ABS, PARS Line _§PURIOUS_| INE_ABS_| PARS
10 dBm 10 d8m

L RN N
ode [ dsm
, |
-10 dem | ode
SPURIOUS INE_ABS f \
-20 dem ] HIflf=0 ¢ \
30 dm ; -30 dBm
— e "“\J*‘-H__‘__
-40 dem - 40 dBr \\
=50 dem -50 dB =
-60 dBm -60 df
e
70 d8m 70 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | | | Start 844.0 MHzZ 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit

515.000 MHz 523,000 MHz 100,000 kHz 822,15684 MHz -31.62 dBm -18.62 dB 544,000 MHz 549,000 MHz 00,000 FHz 546 06454 Wiz 505 dbm 39108

523.000 MHz 824,000 MHz 50,000 kHz 823,99451 MHz -29.64 dm -16.64 dB 848,000 MHz 850,000 MHz 50.000 kHz £49.00250 MHz 30,52 dbm T16.52ds

824.000 MHz £29.000 MHz 100.000 kHz 826.95455 MHz 5.79 dBm -24.21 d& 850.000 MHz 860,000 MHz 100.000 kHz 850.04496 MHz -31,34 dém -18.34 dB

|
Il - ( ) ) 1 -

Date: 19.APR.2025 152415

Date: 19.APR 2025 15:29.42

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number

1 A49 of AB6




SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum

Ref Level 24.60 dBm
SGL Count 100/100

Offset 4.60 dB Mode Auto Sweep

Spectrum

Ref Level 24.60 dém
SGL Count 100/100

offset 4.60 d& Mode Auto Sweep

@1 AvgPwr @1 avgPwr
Tmi Es | SPURIGHIG OHBIEKARS _ PABS
20 dlﬂ'r"““" ¢heck PABS 2u apt H -
Line _EPURIOUS_| INE_ABS PAES x& ine _$PURIOUS_| mrJ\n.Tj] PARS
10 dBm \ 10 dém ’
o0 de ( \ dem )
-10 dem - -10ds
-20 dBm } T j ;
-30 dBm / }"“ ( T |
| Fl
. g L LA \
50 dem el sl ] N
A SN —
-70 dBm -70 dem:
Start 815.0 MHz 3003 pts Stop 820.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'“iSSiﬂ'I‘g ‘ | | ‘ Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
815.000 MHz 523,000 MHz 100.000 kHz §22,93207 MHz -50.87 dBm -37.87 d& 844,000 MHz 849,000 MHz 100.000 kHz 848.67283 MHz 18.37 dém -11.63 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99650 MHz -24.29 dBm -11.25 dB 549,000 MHz 850,000 MHz 50.000 kHz 549.00648 MHz -24.63 dBm -11.63 dB
824.000 MHz 529,000 MHz 100.000 kHz 824,32218 MHz 18.79 dBm -11.21 dB 850,000 MHz 860,000 MHz 100.000 kHz 350.80420 MHz 51,28 dim -38.28 dB
] J )i ] ]
L L

Date: 19.APR.2025 15:21:07

Date: 19.APR.2025 15:27.53

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Date: 19.APR.20256 152241

Ref Level 24.60 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr R
20 uhiﬁl)\ll Gheck PAES iﬁgg;ﬂﬁmyg&e;_ paks
Line _$PURIOUS_| INE_ABS, PASS Line _§PURIOUS_LINE_ABS_| PARS
10 dBm 10 dBm
bt - e B e caaa s ISP
ods i 5 e oy
-10 dém [ \ 0 de
-20 dBm / 20 d \
-30 dBm -30 dem:
N — AN
] el |
-40 dBm T 40 dem
,,..‘-v-"/'w
50 de
-60 dBm &0d
-70 dBm -70 dBm:
Start 815.0 MHz 3003 pts Stop 820.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency |  PowerAbs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 822,92408 MHz -32.60 dBm -19.60 d& B44.000 MHz 540,000 MHz 100.000 kHz 546.37512 MHz 4.85 dBm -25.15 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.99251 MHz -31.22 dBm -18.22 dB 648,000 MHz 850.000 MHz 50.000 kHz 545.00050 MHz -31.28 dBm -16.26 dB
824.000 MHz £29.000 MHz 100.000 kHz 82611538 MHz 4.89 dBrm -25.11 dB 850.000 MHz 860,000 MHz 100.000 kHz 850.02498 MHz -33.02 dBm -20.02 dB
!
1 v [ Jjd ] t (]

Date: 19.APR 2025 15:28:47

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number : A50 of A86



SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
pectrum (]| spectrum ) =
Ref Level 24.50 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 24.60 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100

@1 AvgPwr @1 AvgPwr
imi Es | SPURIGHIG OHBIEKARS _ PABS

20 HL‘H‘“" Gheck PASS U asm :

Line _BPURIOUS_| INE_ABS paks Line _$PURIOUS_| INE_ABS | PA|
10 dBm 10 dém
0dp 1 l denm:
-10 dém j \ -10ds
-20 dBm }‘ ‘[ -20d
-0 dom I / fi 3o|dem i

11 I | |
-40 dBm / '1\,\%\ h ‘l\'k 0|dBr H
-s0/8em s S - / 5o be f\ | Lot
Fai N P b o W (o e 1

-£i0 dely - s0d
70 dem -70 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Range Low Range U, RBW Freguenc: Power Abs ALimit

815.000 MHz 823.000 MHz 100.000 kHz 815,79520 MHz -48.57 dBm -35.57 d& 639.000 MHz 849,000 MHz 100.000 kHz 848,43556 MHz 18.86 dém -11.14 dB

823.000 MHz 824,000 MHz 100.000 kHz 823.99950 MHz -32.50 dBm -19.50 dB 549,000 MHz 550,000 MHz 100.000 kHz 540.00050 MHz ~32.04 dBm ~10.04 dB

824,000 MHz 934,000 MHz 100.000 kHz 824,60440 MHz 19.78 dBm -10.22 dB 850,000 MHz 860,000 MHz 100.000 kHz 550.00500 MHz -51.50 dBm -38.50 dB

]—r T
( )i ) v

Date: 19.APR.2025 15:31:31

Date: 19.APR 2025 15:36.58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 19.APR.2025 15:34.14

~trum Spectrum u%"
Ref Level 24.60 dBm  Offset 4.60 d@ Mode Auto Sweep Ref Level 24.60 dém  Offset 4.60 dB Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
k! | SPURIGHE CHBEKABS_ PABS
20 ghipit heck PAES S B
Line _$PURIOUS_| INE_ABS PASS Line _§PURIOUS_LINE_ABS_| PARS
10 dBm 10 dBm
ods et P AN s M o T Y Tt
-10 dém \ -10 de \
-20 dBm J LLI -20d -
-30 dBm 5o dem l\'
N —— ‘""‘——.—..
—
d8m 40 dBm
-50 dBm -50 de
-60 dBm 60 dl
-70 dem -70 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
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815.000 MHz 823.000 MHz 100.000 kHz §22,99600 MHz -49.63 dBm -36.63 d& 834.000 MHz 849,000 MHz 100.000 kHz 848,18332 MHz 19.19 dém -10.81 dB
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30.000 MHz 815.000 MHz 100.000 kHz 81245002 MHz -64.04 dBm -51.04 db 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -64.33 dam -51.33 dB
860.000 MHz 1.000 GHz 100.000 kHz 946.22378 MHz -63.44 dBm -50.44 dB 860.000 MHz 1.000 GHz 100.000 kHz 945.66434 MHz -63.36 dBm -50.36 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,64850 GHz -42,51 dBm -29.51 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,67258 GHz -40.58 dBm -27.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 697725 GHz -48.98 dBm -35.98 db 3.000 GHz 7.000 GHz 1,000 MHz 6.88426 GHz -48.93 dam -35.93 de
7.000 GHz 5.000 GHz 1.000 MHz 8.88478 GHz -52.64 dBm -39.64 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.04824 GHz -52.57 dBm -39.57 dB
L JU ] q ). L JU ] L -
Date: 19.APR.2025 14:47:18 Date: 19.APR 2025 14:54:30
Highest Channel / QPSK
Spectrum | lué?
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
. Lo
10 adl_ht—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-
-50 dBm - |
) oo P
-60 dBm
-
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW | Frequency Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 810.09620 MHz -64.49 dBm -51.49 dB
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1,000 GHz 3.000 GHz 1,000 MHz 1.69608 GHz -41.05 dBm -28,05 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84027 GHz -49.16 dBm -36.16 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.85279 GHz -52.48 dBm -39.48 dB
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LTE Band 26 / 3MHz
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30.000 MHz 815.000 MHz 100.000 kHz 812,01924 MHz -63.77 dém -50.77 db 30.000 MHz 815.000 MHz 100.000 kHz 794.75635 MHz -64.55 dam -51.55 dB
860.000 MHz 1.000 GHz 100.000 kHz 887.20280 MHz -63.64 dBm -50.64 dB 860.000 MHz 1.000 GHz 100.000 kHz 956.43357 MHz -63.60 dBm -50.60 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,64850 GHz -42.61 dBm -29.61 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,67058 GHz -42.07 dém -29.07 d&
3.000 GHz 7.000 GHz 1.000 MHz 694726 GHz -49.19 dBm -36.19 db 3.000 GHz 7.000 GHz 1,000 MHz 693576 GHz -48.21 dam -36.21 d&
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1,000 GHz 3.000 GHz 1,000 MHz 1.69258 GHz -41.38 dBm -28,38 db
3.000 GHz 7.000 GHz 1.000 MHz 6.86227 GHz -48.94 dBm -35.94 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.90527 GHz -52.75 dBm -39.75 dB
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30.000 MHz 815.000 MHz 100.000 kHz 81241154 MHz -67.28 dBm -54.28 db 30.000 MHz 815.000 MHz 100.000 kHz 812.45002 MHz -68.39 dam -55.39 dg
860.000 MHz 1.000 GHz 100.000 kHz 960.20979 MHz -67.99 dBm -54.99 dB 860.000 MHz 1.000 GHz 100.000 kHz 901.32867 MHz -67.63 dBm -54.63 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,64900 GHz -39.27 dBm -26.27 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,66008 GHz -38.11 dém -25.11 dB
3.000 GHz 7.000 GHz 1.000 MHz 685477 GHz -52.75 dBm -35.75 db 3.000 GHz 7.000 GHz 1,000 MHz 698475 GHz -52.63 dam -39.63 d&
7.000 GHz 5.000 GHz 1.000 MHz 8.87528 GHz -60.48 dBm -47.48 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.81030 GHz -60.51 dBm -47.51 dB
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30.000 MHz 815.000 MHz 100.000 kHz 812.84233 MHz -68.78 dBm -55.78 dB
860.000 MHz 1.000 GHz 100.000 kHz 968.60140 MHz -67.82 dBm -54.82 db
1,000 GHz 3.000 GHz 1,000 MHz 1.68908 GHz -37.88 dBm -24.88 db
3.000 GHz 7.000 GHz 1.000 MHz 6.88576 GHz -52.78 dBm -39.78 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.92327 GHz -60.35 dBm -47.35 dB
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 815.000 MHz 100.000 kHz 81127311 MHz -66.24 dBm -53.24 db 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -65.73 dam -52.73 d&
860.000 MHz 1.000 GHz 100.000 kHz 891.11888 MHz -68.03 dBm -55.03 dB 860.000 MHz 1.000 GHz 100.000 kHz 914.89510 MHz -67.78 dBm -54.78 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,64050 GHz -39,98 dBm -26.98 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,66458 GHz -39.00 dém -26.00 d&
3.000 GHz 7.000 GHz 1.000 MHz 687877 GHz -52.91 dém -35.91 dB 3.000 GHz 7.000 GHz 1,000 MHz 699175 GHz -52.93 dam -39.93 de
7.000 GHz 5.000 GHz 1.000 MHz 8.86578 GHz -60.51 dBm -47.51 dB 7.000 GHz 9.000 GHz 1.000 MHz 895476 GHz -60.40 dBm -47.40 dB
L i ] q - L J1 ] -
Date: 19.APR.2025 1530:37 Date: 19 APR 2025 15:35:09
Highest Channel / QPSK
Spectrum | lué?
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_hn—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
ooy uﬂ’ﬁ
| ‘v’
-60 dBm .
—
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 812.84233 MHz -68.17 dBm -55.17 dB
860.000 MHz 1.000 GHz 100.000 kHz 946,92308 MHz -67.91 dBm -54.91 db
1,000 GHz 3.000 GHz 1,000 MHz 1.67958 GHz -38.96 dBm -25.96 db
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -52.86 dBm -39.86 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.93177 GHz -60.63 dBm -47.63 dB

I

J

Date: 19.APR.2025 15:36:03

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum o
Ref Level 0.00 dBm Offset 4.60 dB Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ®1 AvgPwr
Limit illeuk Limit ¢heck PAES
10 ddRe_BPURIOUS | INE_ABS 10 e _$PURIOUS |INE ABS PASS
. ! R
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ARS.
dB 20 dB
-30 dBm -30 dém
-40 dam r -40 dBm
50 dB -50 de
Nw e aaied
-60 dB - = -60 dB . =
-80 dBm -80 dém
-90 dB 90 dB
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 815.000 MHz 100.000 kHz 81166542 MHz -51.23 dém -38.23 db 30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -67.82 dem -54.82 di
860.000 MHz 1.000 GHz 100.000 kHz 892,51748 MHz -67.77 dBm -54.77 dB 860.000 MHz 1.000 GHz 100.000 kHz 910.97902 MHz -68.01 dBm -55.01 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,65009 GHz -41.80 dBm -28.80 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,66008 GHz -39.24 dém -26.24 dB
3.000 GHz 7.000 GHz 1.000 MHz 686177 GHz -52.71 dém -35.71 dB 3.000 GHz 7.000 GHz 1,000 MHz 699675 GHz -52.64 dam -39.64 d&
7.000 GHz 5.000 GHz 1.000 MHz 8.886828 GHz -60.27 dBm -47.27 dB 7.000 GHz 9.000 GHz 1.000 MHz 891927 GHz -60.44 dBm -47.44 dB
L i ] q - L J1 ] -
Date: 19.APR.2025 154205 Date: 19.APR. 2025 15:46:37
Highest Channel / QPSK
Spectrum | lué?
Ref Level 0.00 dém Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_ht—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
o Mﬂ
| e st o
-60 dBm ™ o
P
T
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -67.11 dBm -54.11 dB
860.000 MHz 1.000 GHz 100.000 kHz 971,53846 MHz -67.82 dBm -54.82 db
1,000 GHz 3.000 GHz 1,000 MHz 1.67008 GHz -40.23 dBm -27.23 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99325 GHz -52.69 dBm -39.69 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.87578 GHz -60.47 dBm -47.47 dB

I

J

Date: 19.APR.2025 15:47:31
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saronas. FCC RF Test Report

Report No. : FG402401B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0016
40 Normal Voltage 0.0028
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0034
0 Normal Voltage 0.0025

-10 Normal Voltage 0.0024 PASS
-20 Normal Voltage 0.0033
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0019
20 Minimum Voltage 0.0024

Note:

1. Normal Voltage = 12 V. ; Minimum Voltage =10.8 V. ; Maximum Voltage = 13.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCCID : 2BL79-A922

Page Number

1 ABO of A86




SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 66

Peak-to-Average Ratio

Mode

LTE Band 66 / 20MHz

Mod.

QPSK

16QAM

Limit: 13dB

RB Size

Full RB

Full RB

Result

Middle CH

5.07

6.07

PASS

LTE Band 66 / 20MHz

Middle Channel / Full RB/ QPSK

Spectrum

Ref Level 2560 dém  Offset & 60 dB

o Att 30 6B AQT 2 ms @ RBW 20 MHz

[@15a view

0.01

F 1.745 GHz
Gomplementary Gumulative Distribution Function
Mean | Peak | crest |
Trace 1 [ 21.08dsm | 27.24 dem 6.16 d8

10%

ean Pwir + 20.00 dB

Samples: 130000
[ 19 |

DCate: 18 APR 2025 21.50.50

0.14% | 0.01% |
2.55 dB 4.38 d8 5.07 dB 5.71 dB
[ EEREERE

Middle Channel / Full RB/ 16QAM

Spectrum

Ref Level 2560 dém  Offset & 60 dB

&

o Att 30 6B AQT 2 ms @ RBW 20 MHz

[@15a view

0.1

0.01

F 1.745 GHz
Gomplementary Gumulative Distribution Function
Mean | Peak | crest |
Trace 1 [ 10.95 dem | 26.79 dem 6.83 d&

10%

ean Pwir + 20.00 dB

Samples: 130000
[ 1w |

0.14% | 0.01% |
3.01 d8 5.07 d8 6.06 dB 6.58 dB
CEERRER ]

DCate: 18 APR 2025 215113

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCCID : 2BL79-A922

Page Number

1 AB1 of A8B6



saronas. FCC RF Test Report

Report No. : FG402401B

26dB Bandwidth

Mode

LTE Band 66 : 26dB BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.26

1.30

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

3.03

3.04

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.89

5.00

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

9.91

9.77

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

14.39

14.27

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

19.10

18.74

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum o Spectrum o
Ref Level 25.60 dom  Offset 5.60 B @ RBW 30 kHz RefLevel 25.60 dom  OFset 660 db @ RBW 30 kHz
o At 30dE SWT 632ps @ VBW 100kHz  Mode Auto FFT o Att S0dE SWT  63.2ps @ VBW 100kHz  Mode auto FFT
SGL Count 1007100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
— - Mi[1] 15.23 dBm) - Mi[1] 13.62 dBim)
20 dBm—t " 1.74486850 GHz 20 dbm— 1.74472030 GHz
) AN o ADAR, 26.00 dby A L AN e VL L JORNy) a8y
10 dam Bw 1.2643000 10dam B\ 1.30a5
Q fact 1380.1 Qfactor | 1338.5
0 d8m 0 dém &
-10 df -10 di
-20 dBm—t = -20 dBm—t
- /
AT P P .
0B S30lRy
-40 dem—t -40 dém—t
-50d 50 d
60 dm—t -60 dBm—t
70 70 de
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Funeti | Function Result
ML 1 1.7440685 GHz 15.23 dem b down 1.2643 MHz M1 1 1.7447203 GHz 13.62 dBm b down 13095 MHz
T1 1 1.744365 GHz -10.77 dBm ndg 26.00 d8 T1 1 1.744351 GHz -12.45 dBém ndg 26.00 d8
T2 1 1.7456294 GHz -10.31 dm Q factor 1380.1 T2 1 1.7456545 GHz -12.54 dém Q factor 1338.5
GNRRRNARD e GNRRRNARD e
Date: 18.APR.2025 21:58:39 Date: 18.APR.2025 21:59.01
Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCCID : 2BL79-A922

Page Number

1 AB2 of A8B6



SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 66

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Date: 18.APR.2025 22.00:07

o o
Ref Level 25.60 dom  Offset 5.60 db @ RBW 100 kHz RefLevel 25.60 dom  Offset 560 db e RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT e Att 300E SWT 19 ps w VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
i ] Mi[1] 16.02 dBm ) Mi[1] . 15.23 dBm
20 dem - X 1.74492810 GHz 20 dbm— '/', 174609690 GHz
) i M e 26.00 dB ) i i fhna el ety s AR 26.00 dB
10dam B 027000000 MHZ] 10dam I B \ 039000000 MHz,
Q factor 576.5 { Q factor 574.6
0 dém 0 dém .
7
o4 10 d
! |
-20 dem—t - -20 dBm—t =
P A (T P W ]
30 d Beiyi:
-40 dBm -40 dBm
sod 50 d
-600 dBm -60 dém
Fod 70 di
CF 1.745 CHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result
2 1 17448261 GHz 16.92 dém gk down 3027 MHz [ 1 17460965 GHz 15.23 dbm gk down 3,033 MHz
T1 1 1.7435135 GHz -2.06 dém nde 26.00 d& T 1 1743401 -11.07 dém nde 26.00 d&
T2 1 1.7485405 GHz -3.13 dém Q factar 576.5 T2 1 1.74653 -11.08 dém Q factar 574.6
i T il |
L JL J - L JL J -

DCate: 18 APR.2025 22.00.28

LTE Band 66

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 25.60 dam  Offset 5.60 dB e RBW 100 kHz

(=]

RefLevel 25.60 dom  Offset G.60 db e RBW 100 kHz

Date: 18.APR.2025 22.01:36

o At 30dE SWT  19ps @ VBW 300kHz  Mode auto FFT o Att 0GR SWT 19 ps @ VBW 300kHz  Mode auto FFT
SGL Count 1007100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
. Mi[1] 14.69 dBm . MI[1] 14.40 dBm
20 dem— T 1.74374100 GHz 20 dém 1.74602900 GHz
. B e AT L T, 26.00 dB I I o b e, 26.00 dB
10de 7 B \ 4.885000000 MHZ] 10de f 4.995000000 MHZ]
/ Q factor Y 356.9) / Q factor | 3496
0 dem—t { 0 dem—t f
Ty T K
-1 10d -
/ )
-20 d8m -20 dém
. Ik NN g
” v
-40 dém -40 dem
50 d -50 di
-60 dBm -60 dbm
70 d p
GF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function |
ML 1 1.743741 GHz 14.69 dam b down 4,885 MHz M1 1 1.745028 GHz 14.40 dBm b down
T 1 1.742532 GHz -11.24 dam e, 26.00 d8 T 1 1.742522 GHz -11.34 dam e,
T2 1 1.747418 GHz -11.42 dém Q factar 356.9 T2 1 1.747517 GHz -11.68 dém Q factar
i ' il '
L L J - L JU J

DCate: 18 APR.2025 22.01:57

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date! 18.APR 2025 22.03:03

- ctrum -
Ref Level 25.60 dom  Offset 5.60 db @ RBW 300 kHz RefLevel 25.60 dbm  Offset 560 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  12.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
i atE] 16.00 dBm ) . Mi[1] 15.77 dBm
20 dem Y. 1.7466780 GHz] 20 dbm— i3 1.7432220 GHz]
) J et e ch e A - TN 26.00 dB ) LT e e B ey 26.00 dB
10dam 7 B 4 9.910000000 MHz 10dam By 9.770000000 MHz
/ Q factor \ 176.9 Q factor 178.4]
0 dém 0 dém:
5
o4 \ i
s | . -
o Sl L AN N
e A .y
-40 dBm -40 dBm
sod 50 d
-600 dBm -60 dém
Fod 70 di
CF 1.745 CHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | ion Result |
2 1 1746676 GHz 16.03 dém gk down 9,91 MHz [ 1 1743222 GHz 15.77 dém gk down 9,77 MHz
T1 1 1.740008 GHz -2.60 dém nde 26.00 d& T 1 1.74011 -10.00 dém nde 26.00 d&
T2 1 1.743915 GHz -3.67 dbm Q factar 176.3 T2 1 1.7498 -10.25 dém Q factar 178.4
il T il |
L JL J L JL J -

DCate: 18 APR 2025 22.03.25

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 18.APR.2025 22.08:36

o o
Ref Level 25.60 dom  Offset 5.60 db @ RBW 300 kHz RefLevel 25.60 dbm  Offset 560 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  12.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
i Mi[1] 14.31 dBm ) Mi[1] 14.06 dBm
20 dem T 17437710 GHg 20 dém 1.7384970 GHz
. Pt T o | e OB~ 26.00 dB . e AP 26.00 dB
10de 7 B \ 14.386000000 MHz 10de N t 14.266000000 MHz
[ Q factor 121.2 Q factor | 121.9)
0 dem i ) 0 dam |
J } 1
o4 s 10 d --
\ \
-20 dBm T -20 dBm i
N W M R R WY, V) SN PN
i - ol Y o
-40 dBm -40 dBm
50 o -50di
-600 dBm -60 dém
Fod 70 di
CF 1.745 CHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 1743771 GHz 12.31 dem gk down 14,386 MHz [ 1 1738457 GHz 14.96 dbm gk down 14266 MHz
T1 1 1.737777 GHz -12.11 dBm nde 26.00 d& T 1 1.737807 GHz -10.78 dém nde 26.00 d&
T2 1 1.752163 GHz -11.99 dBm Q factar 121.2 T2 1 1.752073 GHz -10.73 dém Q factar 1218
T T il T
L JL J - L JL J -

DCate: 18 APR.2025 22.08.58

LTE Band 66

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Date: 18.APR.2025 21:50.05

Ref Level 25.60 dom  Offset 5.60 db @ RBW 300 kHz RefLevel 25.60 dbm  Offset 560 db e RBW 300 kHz
o At 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
i Mi[1] 13.45 dBm ) Mi[1] 12.58 dBm
20 dbm T 1.7403650 GHz] 20 dém - 1.7446800 GHz]
A X A A ndp 26.00 dB X nd 26.00 dB
10 B R I B o 10 dam - " -, s
108 i B e 19.101000000 MHz 1048 f e v i (A 18.741000000 MHz
! Q factor 91.1 Q factor 93.1
o dem ! \‘ 0 dem
/
" L} " £
o4 T -10
; v T
20 dém % -20 dem +
W SN A by ol
ngy" ol o - A 2ol Lo (TR LT
-40 dBm -40 dBm
sod 50 d
-600 dBm -60 dém
04 i
CF 1.745 CHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function |
2 1 1.74D365 GHz 13.45 dém gk down 19,101 MHz [ 1 174466 Griz 12.58 dém gk down
T1 1 1.73520 GHz -12.77 dBm nde 26.00 d& T 1 1.735608 GHz -13.68 dém nde
T2 1 1.754381 GHz -12.93 dBm Q factar 511 T2 1 1.754351 GHz -12.94 dBm Q factar
il T il T
L JL J - L JL

DCate: 18 APR.2025 21:50.27

J

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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Report No. : FG402401B

Occupied Bandwidth

Mode

LTE Band 66 : 99%0BW(MHz)

BW

1.4MHz

Mod.

QPSK

16QAM

Middle CH

1.10

1.09

BW

3MHz

Mod.

QPSK

16QAM

Middle CH

2.72

2.73

BW

5MHz

Mod.

QPSK

16QAM

Middle CH

4.50

4.48

BW

10MHz

Mod.

QPSK

16QAM

Middle CH

8.97

9.03

BW

15MHz

Mod.

QPSK

16QAM

Middle CH

13.40

13.40

BW

20MHz

Mod.

QPSK

16QAM

Middle CH

17.94

17.86

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Spectrum o Spectrum o
Ref Level 25.60 dom  Offset 5.60 db @ RBW 30 kHz RefLevel 25.60 dom  Offset 560 db e RBW 30 kHz
o At 30dE SWT 632ps @ VBW 100kHz  Mode Auto FFT e Att 300E SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
- o Mi(1] 16.07 dBém) - Mi[1] 14,79 dBm)
20 dBm—t =3 1.74456640 GHz 20 dbm— = 1.74545310 GHz
e T e N ey 1096503497 MH, PV Ay, i) BEEB 1093706294 MH,
10 dBm 5 - s % 10 dbm I / - » :
\ I \
0 dBm—o~ b 0 dem—r} 1
10 d -10 di
-20 dem—+ L -20 dbm—t
- - pg®
fa R e e
-40 dem—t -40 dbm—+
-50d -50 d
-60) dbm—t -60 dbm—t
Fod 70 di
CF 1.745 CHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-val | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 i = 16.07 dbm [ 1 17452531 GHz 1473 dbm
T1 1 9.73 dBm Oce Bw 1.096E03407 MHz T 1 174445455 CHz 8.07 dém Oce Bw 1.003706294 MHz
T2 1 9.01 dém T2 1 174554325 GHz 7.93 dem

Date: 18.APR.2025 21:56:17

GNRRRNARD e
Date: 18 APR.2025 21:59.23

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922
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SPORTON LAB.

FCC RF Test Report Report No. : FG402401B

LTE Band 66

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

o o
Ref Level 25.60 dom  Offset 5.60 db @ RBW 100 kHz RefLevel 25.60 dom  Offset 560 db e RBW 100 kHz
o At 0dE SWT  19ps @ VBW 300kHz  Mode Auto FFT o Att 30dE SWT 18 ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
i mifil 16.27 dBm ) GETEY] 16.17 dBm
20 dem . 1.74595900 GHz 20 dém - -y 1.74568930 GHz
- il 2.721278721 MHz , ANV A e R BT 2.793266733 MHz
10 dem 10 dem
0 dém 0 dém: \v‘
o4 10 d \
\
dBm—t - - -20 dém -
PRSP Lo Wag AR LV P P RN VY
a0 df 3tydEm =
-40 dBm -40 dBm
sod 50 d
-600 dBm -60 dém
Fod 70 di
CF 1.745 CHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.745058 GHz 16.27 dbm [ 1 17456893 GHz 16.17 dBm
T1 1 1.74364535 GHz 10.08 dém Oce Bw 2.721278721 MHz T 1 174363337 GHz .92 dém Oce Bw 2.733066733 MHz
T2 1 1.74536663 GHz 10.78 dbm T2 1 174636663 GHz 8.70 dém
i ' il '
L JL J L JL J -

Date: 18.APR.2025 21:59:45 DCate: 18, APR.2025 22,0051

LTE Band 66

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 25.60 dom  Offset 5.60 dB @ RBW 100 kHz RefLevel 25.60 dom  OFset 660 db @ RBW 100 kHz
o At 30dE SWT  19ps @ VBW 300kHz  Mode Auto FFT e Att 30dE SWT 18 ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
. Mi[1] 15.05 dBm . Mi[1] 14.62 dBm
20 dem s 1.74567900 GHz 20 dém s 1.74459000 GHz
(e T N W AN . 1495504496 MHZ T o fm L OEE B 1475524476 MHZ
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20 d8m -20 dem
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-40 dem -40 dem
50 d -50 di
-60 dBm -60 dbm
70 d i
GF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | n Result |
ML 1 1.745678 GHz 15.05 dam M1 1 1.74458 GHz 14.62 dm
T 1 1.7427522 GHz 8.60 dBm Oce Bw 4405504496 MHz T 1 1.7427622 GHz 8.31 dam Oce Bw 4475524476 MHz
T2 1 GHz 9.60 dm T2 1 1.7472378 GHz 7.93 dém
N ' il '
L L J - L JU J -
Date: 13.APR.2025 22.01:14 Date: 18.APR.2025 220218
- ctrum -
Ref Level 25.60 dom  Offset 5.60 dB @ RBW 300 kHz RefLevel 25.60 dom  OFset 660 db @ RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT e Att S0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [0 17k Max
. Mi[1] 17.00 dBm . Mi[1] 16.02 dBm
20 dem . 1.7439410 GHz] 20 dém Y 1.7414040 GHz]
v DR B.971028971 MHz P Al A DB 9.030969031 MHz
10 dBm Y 10 dBm s . v
1 h!
0 dém S 0 dém .S
-tod T -10 di r \‘
/ 1N
-20 dbm - -20 dBm—t =t 5 -
AN A e oWV thd ot (S aanV: SN
s v, \ -
-40 dem -40 dem
50 o -50di
-60 dBm -60 dbm
70 d 7o d
GF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | ion Result |
ML 1 1.743941 GHz 17.09 dém M1 1 1.741404 GHz 16.92 dBm
T 1 1.7405045 GHz 10.93 dem Oce Bw B.071028971 MHz T 1 1.7404446 GHz 9.43 dem Oce Bw 0.030960031 MHz
T2 1 1.7494755 GHz 10.73 dém T2 1 17494755 GHz 9.30 dém
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L L J L JU J -
Date: 18 APR 2026 22.02.42 Date: 18 APR 2026 220751
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SPORTON LAB.

FCC RF Test Report

Report No. : FG402401B

LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Date: 18.APR.2025 22.08:14

DCate: 18 APR.2025 22.09.20

pectr trum e
Ref Level 25.60 dom  Offset 5.60 db @ RBW 300 kHz RefLevel 25.60 dbm  Offset 560 db e RBW 300 kHz
o At 30dE SWT 126ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  12.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
i Mi[1] 14.73 dBm ) Mi[1] 13.32 dBm
20 dem— ";:— 1.7428120 GHz] 20 dém l 1.7440410 GHz]
T AP A e LSOO BY A 13.396603397 MHz [P0 I, Y. v QCR B 13.396603397 MHz
10 dor , v ad SRR 10 darm : o S o e (A Q6 r,.\_f(
{ | \
0 dem—t | 0 dem |
o4 | - 10 d -
/ \ [
-20 dBm—rt- 1 -20 dBm 4
ey R P P LN -
PRPEIRUE. Vol It Vo ] PN W s e
-40 dBm -40 dBm
sod 50 d
-600 dBm -60 dém
Fod 70 di
CF 1.745 CHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.742B1Z GHz 12.73 dém [ 1 1744041 GHz 13.32 dBm
T1 1 1.7382867 GHz 9.06 dBm Oce Bw 13306603397 MHz T 1 1.7382867 GHz 8.09 dém Oce Bw 13306603397 MHz
T2 1 1.7516833 GHz 9.20 dém T2 1 17516833 GHz 8.03 dém
T T il T
L JL J L JL J -

LTE Band 66

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Date: 18.APR2025 21:49:21

Cate: 18 APR.2025 21.49.43

pectr e trum e
Ref Level 25.60 dom  Offset 5.60 db @ RBW 300 kHz RefLevel 25.60 dbm  Offset 560 db e RBW 300 kHz
o At 30dE SWT 189ps @ VBW 1MHz  Mode Auto FFT e Att 300E SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 17k Max
i Mi[1] 13.63 dBm ) Mi[1] 14.07 dBm
20 dem T 1.7388460 GHz] 20 dém T 17470780 GHz]
. OpeBw 17.942057942 MHz T1 J. occew Iz 17.862137862 MHz
10 dem = e, 10 dem 5 A A Ty
| 1
0 dém 0 dém: + \
-tod -10 di T \\
f /
/ / \
-20 dém l’ + -20 dBm £ |\
| NN P R 1 ! A Ay
B T " o A i ~y
-40 dBm -40 dBm
sod 50 d
-600 dBm -60 dém
Fod 70 di
CF 1.745 CHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
2 1 1.738846 GHz 13.63 dbm [ 1 1.747078 GHz 14.07 dém
T1 1 1.736009 GHz 9.43 dBm Oce Bw 17042057042 MHz T 1 1.736042 GHz 8.69 dBm Oce Bw 17.B62137862 MHz
T2 1 1.753951 GHz 9.52 dém T2 1 17539111 GHz 7.52 dém
T T il T
L )|t J V- L JU J V-

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2BL79-A922

Page Number

1 AB7 of AB6




SPORTON LAB.

FCC RF Test Report

Report No.

: FG402401B

Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum x| Spectrum ?
Ref Level 25.60 dBm  Offset 5.60 dB Mode Auto Sweep Ref Level 25.60 dém  Offset 5.60 dB Mode Auta Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 fvgpwr
Limit ¢heck PAES . égg&iwmu»bsk_im, Paks
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-60 dBm -60 dBm
70 dm -70 dBn
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Range low | RangeUp | RBW | Frequency | powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170898 GHz -29.72 dém -16.72 d& 1.778 GHz 1,780 GHz 100.000 kHz 177977 GHz 20.76 dém ~g.24 dB
1.709 GHz 1710 GHz 20.000 kHz 1.71000 GHz -25.86 dBm -12.86 d8 1.760 GHz 1.781 GHz 20.000 kHz 178000 GHz -24.16 d8m -11.16 dB
1,710 GHz 1.712 GHz 100,000 kHz 171027 GHz 20.61 dBm -9.39 d& 1761 GHz 1,790 GH2 1,000 MHz 178103 GHz 24 69 dBm 1169 dB
T
I ( ) ] -

Date: 18 APR.2025 20:31-44

Date: 18.APR.2025 20:40:41

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

m '] o
I:E' Spectrum A
Ref Level 25.60 dBm  Offset 5.60 d@ Mode Auto Sweep Ref Level 25.60 dBm  Offset 5.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 avapur
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Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REBW | Frequency | Powerabs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70890 GHz -26.11 dBm -13.11 d& 1,778 GHz 1,780 GHz 100.000 kHz 1,77961 GHz 12,85 dBm -17.15 dB
1.709 GHz 1.710 GHz 20,000 kHz 1.71000 GHz -29.89 dBm -16.89 dB 1.760 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -26.60 dBm 15.80 dB
1.710 GHz 1.712 GHz 100.000 kHz 1,71062 GHz 12,48 dBm -17.52 d& 1.781 GHz 1,790 GHz 1.000 MHz 1,78109 GHz -25.08 dBm 12.08 dB
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